
Environmental Energy and Economic Research 2021 5(1): S02 
DOI 10.22097/eeer.2020.237899.1162 

 

Research Article  
 
 
The Life-Cycle Assessment of Urban Sewage Sludge Disposal 
Systems of Ekbatan Tehran Wastewater Treatment Plant 
 
 
Gholamreza Nabi Bid Hendi a,*, Morteza Rahmanzadeh b , Hassan Hoveidi a, Naser 
Mehrdadi a 
 

 
a School of Environment, College of Engineering, University of Tehran, Tehran, Iran 
b Kish International Campus, University of Tehran, Tehran, Iran 
 
Received: 22 June 2020 /Accepted: 20 September 2020 
 
Abstract 
The present study has assessed the life-cycle as an efficient method for environmental analysis, 
four disposal systems, and the management of urban sewage sludge in Ekbatan Tehran wastewater 
[...]
Finally, surplus sludge disposal is the most important serious challenges in biological wastewater 
treatment because of two reasons (Droste and Gehr, 2018). Therefore, disposing of sewage sludge 
may be important in the environmental effects of wastewater treatment plants, and at last, it may 
read to the reduction of wastewater treatment environmental effects. 

Most of the present established wastewater treatment installations in Iran need revision and 
improvement to be considered in a sustainable development route. Also, it is necessary to recognize 
the harmful environmental effects of these installations and establishing them considering the 
reduction of these effects in order to establish new installations to cover more people covered by 
sewage management systems. For example, according to some studies, more than 5% of electric 
energy consumption in the world is spent on wastewater treatment plants (Barceló and Petrovic, 
2011). Also, 1% of released greenhouse gases in America is resulted from wastewater treatment 
equipment (Nguyen et al., 2019; Saber and Venayagamoorthy, 2010). Considering the lack of 
conducted studies in the field of assessing wastewater treatment plants, it is essential to conduct 
such studies in Iran. 

One of the approaches to select suitable sewage sludge disposal systems is using life-cycle 
assessment models, which leads to a precise and proper comparison model through scientific and 
quantitative approach and the selection of a suitable system based on environmental, economic and 
social criteria. LCA method, with its comprehensive approach, provides the decision-makers with 
the possibility to be aware of the environmental effects of a section and to investigate improvement 
choices and the reduction of effects. These models have developed in many advanced countries, 
which depend on the frequency of use reliance on decision making that, unfortunately, these models 
have not been regarded in Iran yet (Finkbeiner et al., 2006). So many studies have been conducted 
so far utilizing LCA technique on water and wastewater systems. Some of these studies have 
considered the water cycle from the arrival to water treatment plant and consumption to exit from 
wastewater treatment plant (Halleux et al., 2008; Hospido et al., 2012; Rahman et al., 2015); 
however, due to the expansion of data needed for LCA studies, the smaller study field is selected. 
For example, some of them have only considered the effects of water treatment (Stokes and 
Horvath, 2006, 2011) . The studies on the assessment of life-cycle of wastewater treatment plants 
have investigated different fields. Some of LCA studies have considered effects related to three 
phases of construction, exploitation, and disposal (Buonocore et al., 2018; Flores et al., 2019; Garfí 
et al., 2017). some of them have regarding the environmental effects of the construction phase 
negligible in comparison to the exploitation phase (Lyons et al., 2009). Therefore, some of these 
studies didn't include this phase in their studies and have only considered the function phase of the 
wastewater treatment plant (Hospido et al., 2010). Some of the researches have included 



Environmental Energy and Economic Research 2021 5(1): S02  3 

construction and function phases in their measurements, and they have only removed the sludge 
disposal phase (Finkbeiner et al., 2006; Nguyen et al., 2020). 

Few studies have been conducted in the field of modeling sewage sludge life-cycles.  Sargazi 
and colleagues (2017) have assessed the life-cycle of sewage treatment plant sludge management 
options from energy and global warming point of view (Sargazi. H, 2017). This study has used six 
scenarios in the sludge treatment of sewage treatment plants, including using in agriculture, burning 
in fluidized bed furnace, wet oxidation, pyrolysis, burning in cement, and landfill furnaces. The 
study focuses on energy and pollutions related to global warming during all stages of sludge 
treatment. The production of side products in different methods of sludge management prevents 
problems and damages, which is very important regarding energy consumption and pollution 
production. Energy balance shows that burning sludge and using it in agriculture has the lowest 
consumption rank among non-renewable energies. Considering global warming, burning in cement 
furnace has the best balance, and landfills and used in agriculture have the worst balance.   

Gholamreza Assadollah Fardi and others (2016) assessed the environmental life-cycle of 
Khomein wastewater treatment plant (Abadi et al., 2016). This study aimed at analyzing the 
assessment of life-cycle including greenhouse gases release, the ozone layer, eutrophication, 
photochemical oxidation, the effect of human toxicity and the effect of toxicity on marine creatures 
resultant from Khomein wastewater treatment plants located in Markazi Province during 
exploitation utilizing ISO14040 standard and the application of SimaPro-v7.1.8-2008 and through 
CML 2 Baseline 2000 method. This study has synchronously used data from BUWAL 250, DK 
Input-Output Database, and Ecoinvent system processes. Hamed Parsajou and colleagues (2016) 
assessed the life-cycle of Khalkhal wastewater treatment plant system (Sharifi et al., 2016). This 
study has assessed sledge treatment system (activated sludge) of Khalkhal wastewater treatment 
plant.  

Also, Tabesh and Masouleh Feizi (2012) reviewed the assessment of life-cycle and its 
application in urban wastewater treatment plants. This study first explained the assessment method 
of life-cycle and wastewater treatment plants and its stages, then the common methods of assessing 
LCIA life-cycle was described; finally, the studies of assessing the life-cycle of wastewater 
treatment plants were investigated which have been conducted so far. 

Using LCA for environmental assessment has a long history. However, this environmental 
assessment method has been less considered and used in developing countries like Iran. Wastewater 
treatment plants have a major role in generating environmental effects. So many studies have been 
conducted to assess these structures in different countries, especially in developed ones. 
Considering the different characteristics of sewage and the used processes in different countries, 
the necessity to conduct similar studies in Iran is necessarily felt.   

Thus, according to what has been mentioned, the assessment of life-cycle to select sewage 
sludge disposal process in Iran wastewater treatment plants is very important and Ekbatan Tehran 
wastewater treatment plant with 45000 m3 discharge per day chosen for this purpose, so 4 different 
scenarios of sludge disposal have been investigated for this treatment plant in the following.  
 
 
Material and Methods  
 
Ekbatan Tehran Wastewater Treatment Plant 
 
Ekbatan Site Wastewater Treatment Plant has been designed for the population of 100000 
population and 24000 m3 average discharge per day and the maximum discharge of 45000m3 per 



4 Nabi Bid Hendi et al. 

day with 262HA covered area and 7HA the area of wastewater treatment plant ground and around 
97% removal efficiency. Its type of process is A2O, and Nahr-e-Firuzabad is its wastewater disposal 
place (TPWW, 2019). Right now, the average of produced sewage is around 675 thousand m3 per 
day and night, and these six units can produce more than 240 million m3 wastewater. This 
wastewater supplies water needed for the agriculture of low plains of Tehran, which do not have 
water, or they are watered by surface water or raw wastewater. Then the operational units of this 
treatment plant have been explained in the following:  
 
• Entrance Pumping Station 

This pumping station includes three rotary screw pumps at the entrance of the western transfer line 
with 1950l/s capacity and 5.25m pumping height. In order to prevent undesirable odors produced 
by entered raw sewage to the treatment plant, they have been constructed in a roofed manner. Odors 
collected in this unit will be removed after being transferred to the odor treatment unit. 
 
• Screen 

This unit consists of four coarse mechanical screens with 50mm distance between bars and four 
fine screens with 10mm distance between bars and the comprehensive transfer and compression of 
collected materials in screens. This unit is roofed and wastes produced in this unit after compression 
transferred to garbage trucks, and then they are carried to landfills. 
 
• Grit Chamber and Grease Trap 

The type of grit chamber and grease trap is aeration. The gravel and sand particles and greases 
remove in this process. The removal mechanism of these materials is based on rotational flow, 
which is not dependent on entrance flow and grease, oil and foam transferred to the surface of water 
merely through rotation, and they are collected by grease trapper paddle. Three bowlers supply the 
needed air. This unit is consisted of four pools in 11.5m×50m dimensions and 3.9m depth.  
 
• Primary Clarifier  

First, the suspended solids settled through the gravity method, and then they are discharged as 
primary sludge. The primary clarifier consists of four rectangular basins with a mechanical foam 
trap and a scraper with linear movement. The primary clarifier removes around 50% suspended 
solids, 30% BOD5, 9% nitrogen, and 11% phosphate. There are four rectangular clarifiers with 
27m×60m dimensions and 3m depth in this center.  
 
• Aeration Basins 

This unit is one of the important units of wastewater treatment plants with the activated sludge 
method. This unit uses a step-by-step aeration diffuser, which merely removes carbons and BOD. 
Also, around two days is considered as the age of sludge in the aeration unit. There are four aeration 
basins in this unit, each of them including one selector responsible for transforming produced 
nitrate from the nitrification process in trickling filters into N2 and lowering the total nitrogen in 
the nitrification process. Also, the selector is responsible for controlling filamentous bacteria and 
preventing the sludge bulking phenomenon in the secondary clarifier. 
 
• Trickling Filter      



Environmental Energy and Economic Research 2021 5(1): S02  5 

There are four trickling filters and six submersible pumps that receive 50% of output wastewater 
from the secondary clarifier. The transformation of ammonia nitrogen into nitrate is done through 
the nitrification process. 
 
• Secondary Clarifier 

These basins are designed rectangular-shaped and scraper with linear movement. The biological 
mass of sludge is settled by gravity method, and a percent of sludge is transferred to the aeration 
basin by four spiral pumps to activate and to reproduce the bacteria. 50% of output wastewater 
from the secondary clarifier, as well as output wastewater from the sludge dewatering unit, is 
guided to trickling filter, and the ammonia nitrogen operation is done.      
 
• Chlorination 

The wastewater is chlorinated for 15 min retention time, and all pathogenic reasons are removed, 
and then the wastewater will be used for watering farms. 
 
• Sludge Treatment 

For sludge treatment utilizing gravity and mechanical concentration process, the sludge from 
primary and secondary clarifiers is concentrated, and then it will be stabilized through anaerobic 
digestion method. After stabilization, the produced sludge is sent to the impounding stage, and after 
the production of sludge cake and drying, it will be used as fertilizer in agriculture. In sludge 
impounding, the concentration of sludge increases from 7000mg/l to 60000mg/l, then it is mixed 
with primary sludge, and then it is transferred to the digester. Digesters digest and stabilize sludge 
utilizing anaerobic digestion method and also remove pathogenic bacteria; then, the produced 
methane is used to produce electricity and to supply the energy of the system. 

 
The Assessment of Life-Cycle 
 
The assessment study of life-cycle has been developed based on ISO 1404 Standard. According to 
this standard, the process of assessing life-cycle has consisted of the following stages (Lerner et 
al., 2018): 
- Determining purpose and range, which includes the stages of field survey and collecting 

primary information, determining the boundary of the system and functional units. 
- Analyzing the list of life-cycle (determining inputs and outputs or the release of pollutants) 
- Assessing the effects of life-cycle 
- Interpreting results 

The stages of the study will be explained shortly as follows (Ciroth et al., 2014; Rodríguez and 
Greve, 2016; Winter et al., 2015): 

 
•  First Stage-Filed Survey and Collecting Primary Information  

In this stage, the needed information about the study is collected. Besides collecting primary 
information, the general framework of a life-style assessment study including results and outcomes 
of the study, functional unit description, production unit and its boundaries, sources allotment, and 
choosing effective section will be specified in this stage. Selecting system boundary is among the 
important and necessary operations in this stage due to a high effect on the results of life-cycle 
assessment. Based on ISO 1404 Standard, the functional unit determines the function of a 
production unit or system as a reference unit.     



6 Nabi Bid Hendi et al. 

• Second Stage-Scenario Development:   
Different options of managing and disposing of sludge are selected and investigated in this stage 
to assess the environmental effects of each option by means of the life-cycle assessment method. 
 
• Third Stage-Completing Life-Cycle Assessment (LCA) List: 

All used sources and the release of pollutants are considered in total or a part of the product or 
process life-cycle considering functional unit and system boundary in this stage. In other words, 
the life-cycle list includes collecting and organizing input and output data to achieve the 
predetermined purposes of the study. 
 
• Fourth Stage-Assessing Life-Cycle Effects (Modeling by Software): 

This stage assesses the potential effects of consuming environmental sources and producing 
pollutants on humans and nature. In fact, LCA aims at interpreting most of the life-cycle data list. 
In order to assess the effects of the study subsystem's life-cycle effects, the data from the life-cycle 
list enters OPENLCA or Eco Indicator99. These types of software are among the most useful and 
the most popular LCA soft-wares (Ciroth et al., 2014; Rodríguez and Greve, 2016; Winter et al., 
2015). 

This software is one of the most useful and the most popular software LCA soft-wares. Based 
on ISO14042 instruction, the assessment of life-cycle effects contain four stages (Grudziński et al., 
2016): 
1. Selecting group effect and classification  
2. Characterization 
3. Normalization  
4. Weighting. It is important to mention that the third and fourth stages are optional. 
 

The third stage will be done in order to equalize units and to compare different group effects 
with each other. In other words, units' equalization is conducted because generally, each of the 
group effects in an LCA study has different measurement unit so that comparing the importance of 
group effects in a subsystem and also between different subsystems is impossible.  

Therefore, the normalization method is usually used so that every group effect is divided into a 
reference value which is the average of annual environmental effect in a country or a climate per 
person. Normalizing group effects equalizes the measurement units of these sections, and as a 
result, comparison between them and their application as the same unit values will be more 
comfortable. 

Eco-indicator 99 evaluates damages to human health, ecosystem quality, and mineral and fossil, 
which are discussed in detail as follows.  

Human health damages assume the possible basic problems for humankind, including; 
transmitted illnesses by the environment, disabilities due to pollution or premature deaths, climate 